z 15 ] A -. L
- s T o Y "'_. R
i e S B
< = : = .
i ! i Tk i .
P E .
i ]
. 5
—— L .,,.I_.-A.
" r il

: -q*-"j; o
#’ ' gy Q:J’};L \%:gq“

L A R 'MI ‘M

» * EIBAS FA- Lot 1: Environment

Feasibility Study for North East
Ramallah Villages Wastewater
Collection and Treatment System

Feasibility Study Report / Draft revision 1

Annex 04: Environmental and Social Impact Assessment

Version Date: 17.09.2020
TA 2017177 PS FTF

This technical assistance operation A project implemented by
ENVIROPLAN S.A and its
consortium partners

European "“
| imesument Depertment .; ENVIROPLAN S.A
Bank for Interna t 1onal L ( Jitants & Engineers

is financed by FEMIP Trust Fund/CAMENA

Development




Frame work Agreement To Support EIB Advisory Services
[...]
3. Review environmental assessment reports

Submitted by: L l ENVIROPLAN S.A. and its Consortium Partners Page 15



Frame work Agreement To Support EIB Advisory Services

-

! European (EIBAS) =
Investment Activities Inside And Outside EU-28 — LOT 1: ==
Bank Environment Al

“Feasibility Study For North East Ramallah Villages
Wastewater Collection And
Treatment System”—TA 2017177 PS FTF

4. Recommend environmental decisions to the minister
5. Assist the ministry to ensure compliance of the projects with environmental approvals
conditions.

1.3.5 Environmental Approval

Without limiting its content, an Environmental Approval may state:
0 Required measures to mitigate adverse environmental impacts or capture potential
o environmental benefits, including a compliance schedule

0 Measures that the proponent must implement in order to comply with relevant standards and
EIA requirements

0 Monitoring and reporting duties of the proponent.

0 The proponent of the project shall express the commitment to the standards and requirements
for the protection of the environment and to apply all the required mitigation measures
addressed in the EIA. He/ She shall express the legal commitment towards the EIA.

When the EQA review is complete, the EQA must attest that the EA document has been satisfactory
carried out and:

i Grant Environmental Approval with, if necessary, conditions to be included in
subsequent permits, or

ii. Withheld Environmental Approval since the project has unacceptable environmental
impact.

The proponent of the project shall express the commitment to the standards and requirements for
the protection of the environment and to apply all the required mitigation measures addressed in the
EA document. The developer shall express the legal commitment towards the EA.

The EIA for feasibility study is often not required by EQA.

1.3.6 Stakeholder Consultation

The Palestinian Environmental Assessment Policy (PEAP) refers to stakeholders as any person in
his natural or legal capacity with an interest in or affected by a development activity. Consultation of
stakeholders shall be fulfilled in two stages:

A. The Initial Environmental Evaluation (IEE) Report; where the policy stated that the
stakeholder consultation is optional when undertaking an IEE. In consultation with the
proponent and the EA Committee as required, the EQA determines whether stakeholder
consultation is required and, if so, what the minimum requirements should be. It may be
required during scoping and terms-of-reference preparation, and during conducting the IEE.

B. The Environmental Impact Assessment (EIA) Report; where the policy stated that the
stakeholder consultation is mandatory when undertaking an EIA. In consultation with the
proponent and the EA Committee, the EQA determines what the minimum requirements for
stakeholder consultation should be. It may be required during scoping and terms-of-
reference preparation, and during the conduct of the EIA. At the minimum, the proponent

Submitted by: L l ENVIROPLAN S.A. and its Consortium Partners Page 16



Frame work Agreement To Support EIB Advisory Services

i European (EIBAS) =
Investment Activities Inside And Outside EU-28 — LOT 1: =__E=__=
Bank Environment "

ooy oo
“Feasibility Study For North East Ramallah Villages
Wastewater Collection And

Treatment System”—TA 2017177 PS FTF

must meet with the principal stakeholders to inform them about the proposed project and to
solicit their views about it. More problematic projects should involve more extensive
consultations. The methods and results of these consultations must be documented in the
EIA Report.

1.3.7 Environment Quality Authority (EQA)

The Environment Quality Authority (EQA) was formed in 1998. The responsibilities of the EQA are
as follows:

0 Make recommendations for a National Environmental Policy
o0 Formulate and implement policies for environmental management
o Co-ordinate environmental functions

0 Make recommendations for rationalizing government agencies with environmental functions

(@]

Promote public awareness of the environment

(@]

Formulate and implement environmental standards

(@]

Monitor compliance with environmental standards

(@]

Take appropriate action to prevent and control pollution for environmental conservation

(o]

Establish links to local, regional and international institutions
0 Perform other prescribed functions
0 Undertake any action pertinent to the functions of the Authority.

As mandated in the Environmental Law, the EQA is charged with the responsibility of formulating
rules for environmental management specifically in relation to sustainable development and
pollution management in Palestinian Territories.

14 Wastewater Treatment Plants

The following guidelines are recommended for construction of wastewater treatment plants based
on North and North-West region of the West Bank Master Plan (PWA).

1.4.1 Wastewater Treatment Plants Design Guidelines

The technical and design criteria for wastewater treatment plant design and operation are not yet
available on either administrative level or on local level (service provider). The recommended
technical and design criteria for WWTPs is presented in Table 5 (PWA).

Submitted by: L l ENVIROPLAN S.A. and its Consortium Partners Page 17



il European
| Investment

Bank

Frame work Agreement To Support EIB Advisory Services

“Feasibility Study For North East Ramallah Villages

(EIBAS)
Activities Inside And Outside EU-28 — LOT 1:
Environment

SE ‘limhﬂi”]“‘

PALFSTINUAN W

Wastewater Collection And
Treatment System”—TA 2017177 PS FTF

Table 5: Recommended technical and design criteria for wastewater treatment plants

Unit Process

Guidelines

Centralized or
Decentralized WWTP

Topography, physical and geopolitical concerns (barriers), and land for reuse

Organic Loadings

Should be tested onsite per each Project, and use the following loads as
guidelines

Parameter = Concentration (g/c/d)

CcOoD 110

BOD 60

TKN 11

TP 1.8

TSS 70

Fats, oil, Grease 50

Metal: 314 Stainless steel for all metal parts;

Materials Concrete: Water Tight Concrete with water to cement ratio of 0.45 or less;
Pumps: wastewater pumps should be solid handling.
Operators of WWTPs Must be certified of running WWTPs (i.e., Civil or Environmental Engineering

Background)

15 mm Manual Bar
Screen Upstream of the
Influent Pumping Station

Stainless Steel and size based on detailed design

Grease Interceptor

Size is based on Peak Flow per each Project

Influent Pumping Station

As per site, with at least one standby pump

Flow Meter

Size based on minimum and maximum flow per each site. Parshall Flume is
recommended

Septic Receiving Tank

As per site, with at least one standby pump

Preliminary and Primary
Treatments

Mandatory for any ongoing, planned and future WWTP project to assure the
success of the subsequent secondary treatment

Open Inlet Chamber (no
ceiling)

Sizing based on peak flow

Preliminary Treatment
(removal of sand,
grease, fat and oil)

Fine Screening

Grit and Sand Removal

360/ or 270 degrees Vortex Grit Tank

Grit Classifier

Stainless steel and sizing as per each project

Primary Treatment

To remove TSS (Rectangular or Circular).
Average surface overflow rates (24.4 to 48.9 m3/m?2.d)

Secondary Treatment for
Carbon and Nitrogen
Removal

Anoxic-aerobic cycling to enhance nitrogen and phosphorous removal;
Solids Residence Time: Minimum 12 days;

Hydraulic Residence Time: Minimum 10 hours;

MLVSS: 2,800 to 4,000 mg/L

Blowers and Mixers
Station

To achieve minimum dissolved oxygen of 2 mg/L in the aeration zones and mixing

conditions in the anoxic zones

Submitted by: L l ENVIROPLAN S.A. and its Consortium Partners

Page 18



il European
| Investment

Bank

Frame work Agreement To Support EIB Advisory Services

“Feasibility Study For North East Ramallah Villages

(EIBAS)
Activities Inside And Outside EU-28 — LOT 1:
Environment

SE ‘limhﬂi”]“‘

PALFSTINUAN W

Wastewater Collection And
Treatment System”—TA 2017177 PS FTF

Secondary Clarifier

To separate sludge from water. Average surface overflow rates (24.4 to 48.9
m3/m?.d); Peak surface overflow rates (102 to 122 m3/m?.d)

Gravity Filtration (Sand with crushed charcoal);

Filtration Micro or Ultrafiltration.
Disinfection UV or Chlorination

Irrigation Tank As per site

Standby Generator Recommended

Tap Water Supply Mandatory

Standards Technical Specification 34-2012

Effluent Utilization Rates

March-November

Irrigation Areas

Downstream/ and or pumping to elevated tanks

Crop Composition

Barley, alfalfa, Sudan grass and stone fruits such as almonds

Crop Modelling

FAO Crop Wat 8 for Windows Software or comparable program

Sludge Thickening

Gravity Circular thickener

Sludge Dewatering

Centrifugal (recommended) or Filter Press or Drying Beds

Energy Recovery

As per Terms of Reference and depending on the size of the plant.

Sludge Stabilization

Aerobic or anaerobic/ Composting

Sludge Disposal

Reuse and/ or for land application, or sanitary landfill

1.4.2 Wastewater Effluent Treatment Guidelines

The treatment guidelines present the effluent quality criteria for WWTPs. The guideline for the
effluent are based on the Reuse Scheme TS34-2012 Rules. The secondary treatment is
necessary to achieve the effluent criteria. It also gives the conditions for tertiary treatment and
stipulates that the disinfection process is mandatory in all cases. PWA effluent requirements for
current and future WWTPs are listed in Table 6 , while effluents requirements as per JWC are listed
in Table 7 and Table 8 (Schedule 1 & 2).

Table 6: Effluent Guidelines for the current & future WWTPs

Parameters Curent Effluent Future Effluent

Concentration (mg/L) Concentration (mg/L)
Chemical Oxygen Demand (COD) 50 50
Biochemical Oxygen Demand (BOD) 20 20
Total Nitrogen 30 30
Total Phosphorous 30 30
pH 6-9 6-9
Total Suspended Solids (TSS) 30 30
Faecal Coliforms (cfu/100 ml) 200 200

Submitted by: L l ENVIROPLAN S.A. and its Consortium Partners Page 19



Frame work Agreement To Support EIB Advisory Services

J l | European (EIBAS) =
Dl | ivestment Activities Inside And Outside EU-28 — LOT 1: =
Al Bank Environment S e

“Feasibility Study For North East Ramallah Villages
Wastewater Collection And
Treatment System”—TA 2017177 PS FTF

"PALESTINLAN WTER ALTWCRTTY

.]]ll-

Table 7: Schedule 1: Effluent-Disposal Options as per JWC?

End Use Quality | Treatment Type

Suitable Crops

Secondary treatment by activated
sludge and tertiary treatment
including nutrient removal,
additional filtration and disinfection

Irrigation in areas of high
hydrological sensitivity 1*

Unrestricted crops, including
public parks, gardens and
sports grounds

Irrigation in areas of medium/low

Secondary treatment by activated
hydrological  sensitivity as y y WV

Olives, peanuts, citrus fruit,

2** sludge and  disinfection, or | vegetables for cooking, fruit
detailed (in the attached map) .g 9 . 9
; equivalent for canning and trees
(in map A)
Irrigation of inedible crops s Anaerobic ponds, oxidation ponds or | Cotton, sugar beets, cereals,

aerated lagoons

green and dry fodder, seeds.

Secondary treatment by activated
Discharge into wadis/ streams/ grees sludge and tertiary treatment,
rivers (incl. all their tributaries including nutrient removal,
additional filtration and disinfection

Unrestricted crops, including
public parks, gardens and
sports grounds.

Table 8: Schedule 2-Effluent Quality Criteria as per JWC

qrx greees D
Pollutant Average Maximum Average Maximum
BODs (mg/l) 10 15 20 40
TSS (mg/l) 10 15 30 60
COD (mg/l) 70 100 100 150
Electrical conductivity (ds/m) 1.4 (1) 1.4
pH 6.5-8.5

785 (4) 6.5-8.5
Chiloride (cl) (mg/l) 250 (1),400 (4) 250
Boron (B) (mg/l) 0.4 (1) 0.4
Sodium (Na) (mg/l) 150 (1), 200(4) 150
SAR 5(1) 5
Faecal coliform (MPN/100ml) 10 (1), 200 (4) 10 (1) ‘ 100 (3) 10
Total nitrogen (N) (mg/l) 10(4),25 (1) 15 (4), 40(1) 25 40
Silver (Ag) (mg/l) 0.05 0.05
Arsenic (As) (mg/l) 0.1 0.1
Cadmium (Cd) (mg/l) 0.01 (1), 0.005 (4) 0.01
Chromium (Cr) (mg/l) 0.1 (1), 0.05 (4) 0.1
Cobalt (Co) (mg/l) 0.05 (1) 0.05
Copper (Cu) (mg/l) 0.2 (1), 0.02 (4) 0.2

3 Joint Water Committee, Effluent discharged into rivers and wadis must comply with the above river quality

requirements from Jan /2008.

Submitted by: L ' ENVIROPLAN S.A. and its Consortium Partners

Page 20




Frame work Agreement To Support EIB Advisory Services i
J l | European (EIBAS) S
v I ‘f{' Investment Activities Inside And Outside EU-28 — LOT 1: %
yuj Bank Environment e
“Feasibility Study For North East Ramallah Villages
Wastewater Collection And
Treatment System”—TA 2017177 PS FTF
Fluoride (F) (mg/l) 2.0(1) 2.0
Iron (Fe) (mg/l) 2 (1) 2
Mercury (Hg) (mg/l) 0.002 (1)
0.005 (4) 0.002
Lithium (Li) (mg/l) 25 (1) 2.5
Manganese (Mn) (mg/l) 0.2(1) 0.2
Molybdenum (Mo) (mg/l) 0.01 (1) 0.01
Nickel (Ni) (mg/l) 0.2 (1), 0.05 (4) 0.2
Lead (Pb) (mg/l) 0.1 (1), 0.008 (4) 0.1
Selenium (Se) (mg/l) 0.02 (1) 0.02
Vanadium (V) (mg/l) 0.1 0.1
Aluminium (Al) (mg/l) 5(1) 5
Zinc (Zn) (mg/l) 2(1), 0.2 (4) 2

14.3 Septage and Biosolids Management
Septage collected from septic or septic tanks will be treated at the proposed WWTP.

A septage receiving station is proposed to receive incoming septage and treat it in the new WWTP.
The design is addressed in the feasibility study report.

Biosolids will be produced at the proposed WWTP when stabilized solids are removed from the
aerobic stabilization. The Biosolids can be thickened and disposed through one of the following
methods:

o For agricultural purposes as nutrient sources.
o0 Dewatered and disposed at an appropriate landfill site.
0 Dewatered and turned into pellets for farming.

o Dewatered, dried and incinerated to be used as an energy source at the WWTP.

Sludge drying beds are not proposed as part of the design of the NE Ramallah WWTP due to heavy
rain events and an extra land.

Submitted by: L ' ENVIROPLAN S.A. and its Consortium Partners Page 21



Frame work Agreement To Support EIB Advisory Services

European (EIBAS) =
Investment Activities Inside And Outside EU-28 — LOT 1: ==
Bank Environment il

“Feasibility Study For North East Ramallah Villages
Wastewater Collection And
Treatment System”—TA 2017177 PS FTF

2 Key Stakeholder and Public Consultations

Public consultation is an integral part of the environmental and social assessment process. It
provides the opportunity for interested stakeholders to receive information from the project design
team and, in turn, allows the proponents to gain input about public concerns. Public consultation can
also provide an opportunity to actively involve stakeholders in the early stages of the project which,
in turn, delivers a sense of transparency in the assessment, planning and detailed design process.
Cooperation between the public, corporate and government sectors helps to determine and quantify
the project impacts (both positive and negative), and to co-ordinate mitigation responses if needed.

For the NE Ramallah sanitation project, liaison was made between the project team and project key
stakeholders in the form of a consultation meeting and separate introductory meetings for each
authority. For this project, key stakeholders included Jerusalem Water Undertaking (JWU) (utility
agency), government ministries and authorities, local village and municipal councils and private
businesses. Opportunities for public participation with residents of the NE Ramallah Catchment Area
were provided in the form of open-house public consultations meetings (held in the village/Municipal
Halls).

2.1 Requirements of ESIA TOR

The TOR identifies the need for key stakeholder and the public to assist in the identification and
mitigation of impacts while preventing environmentally unacceptable development, controversy,
confrontation and delay. It requires that the key stakeholders and the public most relevant to the
project be identified and contacted to make their input to the project.

With respect to liaison with members of the public, the consultation sessions were introduced and